
 

 The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

Date: 31/08/2023 Author(s): A. Naves Arnaldos, J. van den Broeke, T. 
Guleria, C. Bruni, F. Fantone, M. Touloupi, D. Iossifidis, A. 
Giménez Lorang, I. Sabbah, K. Farah, K. Baransi-Karkaby, 
M. Pidou, A. Reguer, A. Kleyböcker, J. Jährig, L. 
Vredenbregt, P. Thisgaard. 

 

 

D1.9 
Start-up and intermediate results of 

plant operation from all case 
studies 



Start-up and intermediate results of plant operation from all case studies 

 

 

2 

The project leading to this application has received funding from the European Union’s 
[...]
variability, 0.6 bar of transmembrane pressure and 2.6 m/s crossflow velocity.  

During UF operation, a basic and acid CIP cleanings were conducted mid-June to 
recover permeability and decrease pressure drop. Furthermore, inlet mesh filter (2 
mm) was cleaned at the end of July. However, considering the flux decrease that can 
be observed in Figure 10, CIP cleaning will be carried out again in the next weeks to 
recover higher flux values. 

UF permeate analytical quality can be seen in Table 11. 

Table 11. Ultrafiltration permeate analytical characterization. 

Parameter Minimum Maximum Average Standard 
deviation 

pH 5.5 8.4 8 0.4 

Conductivity, S/cm 1126 25100 12788 4671 

Turbidity, NTU 0.14 0.93 0.3 0.16 

Suspended solids, mg/L 0 14 4.4 3.8 

COD, mg/L 8 90 36.9 22.9 

Ammonium, mg/L 0.02 1.7 0.3 0.5 

Regarding suspended solids, the average removal ratio is 57 %. 

 

Figure 11. Suspended solids removal at the UF inlet and permeate. 

According to the values collected in Table 9, inlet water has a scaling tendency. 
However, any antiscaling reagent is being currently dosed at the inlet of the UF 
process. In the next months, antiscaling will be dosed in this process to improve UF 
performance and maximize membranes optimal conditions. 



Start-up and intermediate results of plant operation from all case studies 

 

 

41 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

2.1.4.2. Reverse osmosis pilot plant results 

The RO system consisted of two spiral wound polymeric membranes Hydranautics 
SWC5-LD with 37.2 m2 of surface area each. The RO system tested operated with 
recirculation. 

RO process is fed with UF permeate, whose analytical characterization can be seen in 
Table 11.The performance of the RO process was monitored over permeability values 
and transmembrane pressure. Furthermore, recovery ratio was modified to assess its 
impact on the system performance, starting with 50% recovery until 70%. 

 

Figure 12. Reverse Osmosis transmembrane pressure. 

 

Figure 13. Reverse Osmosis permeability. 



Start-up and intermediate results of plant operation from all case studies 

 

 

42 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

An average permeability of 0.3 LMH/bar was achieved, significatively lower than 
specified in membrane technical sheet (0.7 LMH/bar).  

During RO operation, a basic and acid CIP cleanings were conducted mid-June to 
recover permeability and decrease pressure drop. Furthermore, inlet cartridge filter (5 
m) was changed at the end of July. 

Finally, antiscaling reagent is being dosed at the inlet of the RO unit, increase product 
dose mid-June to enhance RO performance. 

Regarding RO permeate quality, conductivity and ammonium concentrations are the 
parameters of most concern, and for this, they were measured periodically. 

Table 12. Reverse osmosis permeate analytical characterization. 

Parameter Minimum Maximum Average Standard 
deviation 

pH 5.4 8.1 6.3 0.5 

Conductivity, S/cm 46 1320 148 168 

Turbidity, NTU 0.1 1.2 0.2 0.2 

Suspended solids, mg/L 0 2.1 0.2 0.5 

COD, mg/L 1 6 5 0.5 

Ammonium, mg/L 0.02 0.97 0.2 0.2 

Considering average values, permeate analytical quality fulfils with legal requirements 
established in Spanish Royal Decree 1620/2007 for using reclaimed water in cooling 
towers (Table 4). Furthermore, once a month, reverse osmosis permeate is analysed 
in an external laboratory and it can be confirmed the absence of E.Coli. 

 

Figure 14. Reverse Osmosis ammonium concentration in permeate. 

As it can be observed, ammonium concentration in permeate is lower that required 
limit, 0.8 mg/L to be used as reclaimed water. However, conductivity exceeds 



Start-up and intermediate results of plant operation from all case studies 

 

 

43 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

established limit, 40 S/cm, and for this reason, a RO second pass will be assessed 
in the next moths, passing RO permeate through the same RO module. 

 

Figure 15. Reverse Osmosis conductivity concentration in permeate. 

2.1.4.3. Membrane distillation pilot plant results 

Membrane distillation module is fed with RO concentrate. 

Table 13. Reverse osmosis concentrate analytical characterization. 

Parameter Minimum Maximum Average Standard 
deviation 

pH 6.3 8.2 7.9 0.3 

Conductivity, S/cm 2080 52400 27411 10912 

Turbidity, NTU 0.3 3.8 0.8 0.7 

Suspended solids, mg/L 1 35 7.7 8.3 

COD, mg/L 48 1861 706 724 

Ammonium, mg/L 0.1 0.5 0.2 0.2 

Although membrane distillation trials are in progress, some problems are taking place 
with some sensors and permeate flow meter, and for this reason, not reliable results 
are available. 

2.1.4.4. Adsorption on zeolites pilot plant results 

Adsorption trials with zeolites were conducted with water from the Water Reclamation 
Plant (before sand filters, see Figure 2), with a ammonium concentration 70 mg/L. 
Saturation curves were obtained to determine break-through time (0.8 mg 
ammonium/L at the outlet) and determine ammonium adsorption capacity. Trials were 
carried out with an EBCT of 6.8 min.  



Start-up and intermediate results of plant operation from all case studies 

 

 

44 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

 

Figure 16. Ammonium adsorption on zeolites. 

For the first experiment, break-through time was 1 h, and the ammonium adsorption 
capacity was 0.7 mg ammonium/g zeolite, lower than values in literature. After 
regeneration with a NaCl 10% solution, a second trial was conducted, exceeding the 
ammonium limit during the first minutes of the experiment. 

During the next weeks, adsorption system will be redesigned and modified to carry out 
trials with higher hydraulic times to assess if adsorption capacity can be improved. 

2.1.5. Case study main conclusions 

In CS1 a pilot plant was design and built, implementing four different water treatment 
technologies based mainly on membranes and adsorption processes. The pilot plant 
was design based on preliminary tests conducted at laboratory scale with real water 
from AITASA facilities. Information obtained with this initial phase was considered for 
the pilot plant design.  

Pilot plant was designed and built by a main supplier, although the membrane 
distillation module was designed and built by a second supplier. Working with two 
different suppliers translated into more difficulties in terms logistics and start-up 
coordination. Furthermore, both suppliers had great delays in presenting the 
commercial offers and, furthermore, delivery time for several parts of the modules, 
specially, electrical, and electronic equipment and devices. 

Finally, all the equipment was assembled into a 40 feet maritime container to facilitate 
transport and delivery. It is needed to remark that civil works by AITASA to prepare 
pilot plant location and water inlet at its facilities. 

Pilot plant was delivered in September 2022, and then, some works to adapt hydraulic 
and electrical connections were needed at the site, done by AITASA staff. The start-
up operation and technical staff training was carried out in November 2022, but first 
results showed problems with high conductivity at the outlet of the reverse osmosis 
and for this reason, initial brackish membrane in the reverse osmosis unit was changed 
and currently, seawater membranes are installed. 



Start-up and intermediate results of plant operation from all case studies 

 

 

45 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

Pilot plant in is operation since November 2022 and initial tests are being conducted 
with ultrafiltration and reverse osmosis units in order to assess the water quality that 
can be obtain and optimize the operation parameters. Preliminary results show that 
ultrafiltration and reverse osmosis technologies train is suitable to treat outlet water 
from Industrial Wastewater Treatment Plant and obtain reclaimed water, although a 
second-pass RO will be needed (and assessed) to achieve the required conductivity 
limit. 

Membrane distillation module is in operation, but some problems related with sensors 
and permeate flow meter have to be solved in the next weeks to obtain reliable results. 

Finally, ammonium adsorption on zeolites is being studied with water from the Water 
Reclamation Plant. Preliminary results indicate that the zeolite is able to retain 
ammonium, however, more trials should be conducted to improve the process and 
determine the optimal operation conditions to maximize zeolite adsorption capacity. 

2.2. CS2 Nieuw Prinsenland (Netherlands) 

2.2.1. Brief description of the case study and objectives 

The Nieuw-Prinsenland area is a modern agro-and food cluster aiming at maximum 
symbiosis among industries (Sugar Factory Suikerunie, high-tech greenhouses, food 
processing, and bio-energy) with regards to water, energy, and waste. By organizing 
different industrial activities around the sugar factory, maximized reuse is attained 
between the sugar factory and the industries and among the industries themselves. 

 

Figure 17. Energetic interaction between the agro- and food cluster in Nieuw-Prinsenland area. 

The symbiosis that is to be reinforced by ULTIMATE technologies is the already 
existing one between the greenhouse area (Coöperatieve Vereniging Glastuinbouw 
Nieuw Prinsenland u.a.) and the sugar factory (Suikerunie). The horticulture sector in 
the Netherlands had to reach 95%+ elimination of crop protection agents from 



Start-up and intermediate results of plant operation from all case studies 

 

 

46 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

discharged wastewater by 2021. Furthermore, it has to reach zero emission in nitrogen 
and phosphorus by 2027. This means substantial investment in water treatment will be 
required. Simultaneously, there is a need for supplementation of the primary water 
source (rainwater) during the summer months. Further optimisation of re-use and 
recovery, going beyond the existing symbiosis, is therefore required. 

For the development of the water and resource recovery solutions, this case study 
focuses on piloting and demonstration activities at De Vlot. Coöperatieve Tuinbouw 
Water Zuivering de Vlot is a wastewater treatment facility (Figure 18) located at ‘s- 
Gravenzande treating 160 hectares (60 companies) of drainwater from greenhouses 
mainly growing ornamental crops. This facility has ambitions to reach zero liquid 
discharge and provide symbiotic internal and potentially external reuse of water and 
nutrients from greenhouse drainwater (approx. 10% discharge). The current system to 
treat and reuse drainwater from 60 greenhouses (160 ha) is laid out maximum capacity 
of 60 m3/h, with 3 parallel treatment lines. Current discharge is at a maximum of 40 
m3/h, with the third line only required in case of maintenance. The current treatment is 
designed for compliance with the emission guidelines concerning crop protection 
agents. The existing treatment plant consists of: 

 Prefiltration by vibrating and rotating filters: suspended solids removal 
 Coagulation in sedimentation buffers: phosphorus removal 
 Sand filtration with glycerol dosage: nitrogen removal 
 Activated carbon: crop protection agent removal 

 

Figure 18. Treatment plant De Vlot. 



Start-up and intermediate results of plant operation from all case studies 

 

 

47 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

 

Figure 19. The proposed technological solutions from ULTIMATE in the water system at De Vlot 
(ULTIMATE addition indicated in purple). 

This case study aims to demonstrate advanced wastewater treatment technologies for 
reliable treatment and reuse of greenhouse drain water and nutrients. The objective is 
to divert drain water from being discharged into the sewer and reusing water and 
nutrients back in the greenhouses. The proposed solution is show in this context in 
Figure 19. 

2.2.2. Technological solution in ULTIMATE project: pilot plant 
description 

To make the effluent of the treatment plant at De Vlot, which is representative for 
greenhouse horticulture wastewater, suitable for reuse as irrigation water, the following 
conditions need to be achieved for the recycled water: 

 1) free of plant pathogens 
 2) free of plant protection agent and  
 3) the sodium concentration is strictly controlled.  

In addition, in ULTIMATE the objective is to retain valuable nutrients still present in the 
water and recycle these together with the water without separation.  

As removal of plant protection agents is already established (I.e. realised by the carbon 
filters already in place) and removal of pathogens can be achieved with existing 
technological solutions, the work in Case Study 2 focuses on the selective removal of 
unwanted inorganic ions, in particular sodium, from the recycled water stream. To 
achieve this, electrodialysis has been identified as the most promising candidate 
technology. 

Electrodialysis (ED) is an electrochemical separation process that (selectively) 
transports ions through electrostatically charged ion-exchange membranes (IEMs) 



Start-up and intermediate results of plant operation from all case studies 

 

 

48 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

driven by an electrical potential difference (applied electric field). ED is a well-
established technology with applications in treating brackish water, industrial 
wastewater, municipal wastewater, table salt production, heavy metals removal, and 
acid and bases production.  

An ED installation contains one or more ED stacks. An ED stack consists of alternating 
anion exchange membranes (AEM) and cation exchange membranes (CEM) arranged 
in series between an anode and a cathode. An electric potential difference is set 
between the anode and cathode. When an ionic solution, such as wastewater, flows 
through the cells the positively charged cations are being attracted by the cathode and 
negatively charged anions by the anode. The positively charged cations pass through 
the negatively charged CEM but are retained by the AEM. Likewise, the negatively 
charged anions pass through the AEM and are retained by the CEM. This results in a 
concentration of ions in alternating compartments (concentrate) and simultaneous 
depletion of ions in the others (diluate). Selectivity in ED can be further enhanced by 
employing monovalent selective membranes (MVMs) – anionic (MVAs) and Cationic 
(MVCs) – to separate monovalent and multivalent ions.  

To validate ED as a technology for treatment of greenhouse wastewater a pilot is 
constructed according to the PID in Figure 20.  

 

Figure 20. PID of the ED stack and pilot installation. 



Start-up and intermediate results of plant operation from all case studies 

 

 

49 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

2.2.3. Start-up operation 

The Capacitive ED pilot was set-up and the tested/calibrated by performing control 
[...]
Figure 49. CS4 pilot plant sensors, control unit and TOC analyzer. 

 
Figure 50. Remote control of the system. 

2.4.3. Start-up operation 

The CS4 pilot was set-up and the tested/calibrated by performing control experiments.  



Start-up and intermediate results of plant operation from all case studies 

 

 

80 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

Initial tests were performed on an abundant, frequently produced, and common type 
of wastewater (Table 21). Initial pilot experiments were conducted with the following 
operating conditions (Table 22).  

Table 21. Wastewater for start-up operation. 

Wastewater TYPE 1 – Orange juice production 

TOC 2300 mg/L 

pH 6.6 

TSS < 400 mg/L 

Table 22. Start-up operation conditions. 

Operational Parameter Value 

Flow rate 10 m3 /day 

Duration of operation  8 hours/day for 5 days 

Addition of NaOH / H2SO4 Adjustable up to pH 7 

Addition of coagulant (Sodium aluminate) 0.2 to 0.7 mL/L 

Addition of H2O2 Variable 

Air sparging in SPB * 

 

* SPB will be tested after optimizing all the other steps as it is quite expensive, and we do not want to waste 
the capsules. 

Experiments on specific streams of the production line will be performed. The unit is 
still optimised to run under different stream of production lines and with various 
wastewater types. 

2.4.4. Results from pilot plant scale tests and discussion (task 1.2.4 
and task 1.4.3) 

2.4.4.1. Recovery of high-added-value compounds (antioxidants) in Nafplio – 
Lab tests 

During our lab tests we worked both with olive and orange by-products and we 
performed hot water – methanol extraction. Hot Water-methanol mixture (50:50 b.v.) 
yielded 69% polyphenols recovery (Figure 51). 



Start-up and intermediate results of plant operation from all case studies 

 

 

81 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

 

Figure 51. Effect of various extraction solvents in the recovery of VACs from sorbent material. 

2.4.4.2. Recovery of high-added-value compounds (antioxidants) in Nafplio – 
Pilot plant tests  

The pilot plant operating with orange by-product stream confirmed that 80% of the 
available polyphenols are adsorbed on the resin. Pilot plant results for the extraction 
of these VACs are not available yet, as the resin should be saturated. Based on the 
volume of resin used on the pilot plant several weeks of continuous operation is needed 
for saturation. When the resin is saturated, those polyphenols will be extracted with 
SCWE. 

2.4.4.3. Reuse of fruit processing wastewater in Nafplio – Lab tests and pilot 
plant tests 

Lab-scale experiments have shown that pre-treatment steps (filtration, polyphenols 
adsorption, pH adjustment and coagulation) achieve 50% reduction of the TOC and 
the remaining wastewater is colourless, odourless, and free of solids (Figure 52). The 
first pilot plant results are analogous with the results from the lab experiments. 

  



Start-up and intermediate results of plant operation from all case studies 

 

 

82 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

Figure 52. Pre-treatment steps of orange production line by-product.  

2.4.4.4. Reuse of fruit processing wastewater in Nafplio – Pilot Plant 

The Solar AOP reactor has been initially tested with catalysts available in the market 
(heterogenous photocatalysis). Our initial results have shown that it degrades model 
compounds. Figure 53 presents the degradation of 2,4-Dichlorophenol and Sunset 
Yellow was used as a model compound.  

 

 

Figure 53. Degradation of a model organic compound using the CPC solar reactor. 

When this solar reactor used to degrade the orange by-product the TOC gave back 
the following results. 



Start-up and intermediate results of plant operation from all case studies 

 

 

83 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

Irradiance W/m2 TOC (mg/L) 

0- inlet 1005 

500 982 

1000 1003 

2000 994 

3000 997 

4000 1004 

Nevertheless, it seems to partially degrade organic molecules, since there was no 
significant reduction of the TOC. This measurement seems to be inappropriate for 
measuring the performance of this specific step, as the aim is to break the molecules 
into smaller that the microorganisms of the SBP will degrade easily. Therefore, TOC 
will be used to monitor the overall performance of the unit. 

Currently, we are testing the reactor under H2O2 to avoid using catalysts (hard to 
separate, expensive, toxic). 

The annular AOP reactor is placed in the unit and currently we are working on 
optimising its performance. 

 

The SBP platform has not yet been tested due to its high cost. We will optimise all the 
others steps first and then we will test them. 

2.4.5.  Overall results of the Case Study 

The pilot plant is operational, except for the SBP platform (as previously described due 
to its high cost it will be integrated as soon as the rest of the steps are optimized).  



Start-up and intermediate results of plant operation from all case studies 

 

 

84 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

The bag filter removes fruit parts and other solids that find their way to the orange fruit 
by- product. The adsorption of polyphenols works also as a purification step as there 
is significant reduction of TOC (almost 20%). Coagulation is the last step of the 
pretreatment (prior to chemical and biological degradation) and after this step, the 
liquid that reaches the AOP is colorless and odorless. As previously mentioned, AOP 
breaks down the organic molecules into smaller and does not mineralize them, so the 
total organic carbon (TOC) remains the same. These fractures of the organic 
molecules can’t be measured with a TOC analyzer.  

The following table illustrates the mean data from a daily operation of the unit. 

Table 23. Overall mean data from a daily operation of the unit with orange stream. 

Step TOC (mg/L) Colour 

Orange Wastewater 2230 Brown 

Bag Filter 1870 Light Brown 

Polyphenols adsorption 1460 Slightly Yellow 

Coagulation 1005 Colourless 

AOP 982 Colourless 

SBP NO DATA YET 

 

Orange wastewater- Inlet                         Treated wastewater- Outlet     

       (without the SBP step) 

Figure 54. Inlet wastewater (left) and treated water (right). 



Start-up and intermediate results of plant operation from all case studies 

 

 

85 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

2.4.6. Case study main conclusions 

Greener than Green Technologies has completed the assembly of the proposed pilot 
unit at our partner Alberta, in Nafplion, Greece. It has the capacity to treat 10m3/day of 
water by product originating from various juice production streams. The pilot unit is 
currently operational, though we are still facing teething issues mainly piping leaking 
and automation issues. We are currently working to integrate more features of the pilot 
unit under the automation platform. Several safety issues are still being addressed, 
such as electrical safety, leakage management and UV radiation safety. Our aim is to 
render the unit safe for non-trained/specialised personnel.  

On the recovery aspect of polyphenols, we have finalized the low cost/efficiency 
protocol and scale up results agree with lab scale experiments, achieving 80% 
polyphenols adsorption capacity at pilot plant scale. Currently we are optimizing the 
subcritical water extraction methodology, waiting for resin saturation, while making 
improvements on the process design. One issue that we need to adders to make the 
process more cost effective is to find alternatives to the extremely high-priced 
adsorption material. Moreover, we believe it is imperative to migrate towards more 
environmentally friendly and circular material. To address these adsorption issues 
simultaneously we will look into natural alternatives as well as preparation/production 
processes.  

Finally, one of the major challenges we are facing is streamlining the process so that 
it is more cost effective. As we are currently targeting very high-priced value-added 
compounds this cost, though significant, is acceptable, by reducing the cost we can 
target value-added compound of lower market price. This will increase our addressable 
market and make our technology/product more attractive to a wider range of industries. 
Simultaneously, in this way and in conjunction with our proposed business model, we 
will reduce the environmental footprint of our business, a subset deeply embedded in 
the company culture.  

Several ideas have been proposed, with the most prominent one being the reduction 
of the bulk of the unit, that will make it easier to transport between sites, hence both 
reducing the costs and environmental impact. 

2.5. CS5 Lleida (Spain) 

2.5.1. Brief description of the case study and objectives 

In Lleida, the water smart industrial symbiosis exists since 2009 and interlinks the 
Mahou San Miguel (MSM) brewery with the multinational water utility Aqualia as well 
as with the local municipal utility of Lleida and the Catalan Water Agency. 

The brewery has its own wastewater treatment plant. However, up to now, no water is 
reclaimed, no bioenergy is produced, and no nutrient is recovered in the WWTP. On 
average, 98% of the COD is biodegraded aerobically to CO2 and sludge, and 90% of 
the nitrogen is eliminated via microbial uptake for growth. The phosphorus is only 
partially removed by approximately 30% likely due to a microbial uptake for growth. 
The effluent from the secondary clarifier enters the municipal sewer system and the 
biosolids are disposed to an external sludge management. Around 9.4 t of dried sludge 
are daily produced and sent to an external composting plant. 



Start-up and intermediate results of plant operation from all case studies 

 

 

86 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

From this baseline, CS5 proposes actions in the three vectors of ULTIMATE: 

o Water: Mahou San Miguel desires to reduce its water consumption by 10% by 
2025, which shall be demonstrated by the ULTIMATE solution for water 
reclamation, in which Pentair XFlow participes actively with nanofiltration 
technology. Moreover, a novel technology combining a conventional ultraviolet-
based technology (for disinfection) with advanced oxidation process (AOP) will 
be tested. 

o Energy: An ElectroStimulated Anaerobic Reactor (ELSAR®) will be tested in a 
pre-commercial scale (treatment capacity around 20 m3/h), having the aim of 
maximize the highlights of anaerobic digestion as wastewater treatment 
solution: low energetic requirements, biogas production, low sludge production, 
low nutrients need. This will suppose a radical change to the existing 
wastewater plant. 
As an alternative high-performance anaerobic treatment, a smaller Anaerobic 
Membrane Reactor (treatment capacity around 2 m3/h) is going to be compared 
to ELSAR. AnMBR technology combines anaerobic digestion process, for 
organic matter removal with an ultrafiltration process, for separating the clean 
effluent from the anaerobic sludge.  
Energy in the anaerobic smart-water solutions of CS5 shall be recovered in the 
form of biogas and be converted as efficiently as possible to electricity and heat. 
This conversion will be done through a demo-scale Solid Oxide Fuel Cell 
(SOFC). This increase in efficiency is aligned with Mahou San Miguel’s 
commitment on carbon footprint reduction. 

o Nutrient: A concept study for nutrient reclamation (by means of struvite and 
hydrochar) in a real municipal WWTP and a real industrial WWTP, respectively, 
will be driven. 

2.5.2. Technological solution in ULTIMATE project: pilot plant 
description 

2.5.2.1. Water reclamation technological solution 

After evaluating different options, the most feasible water reclamation opportunity was 
to: 

1. regenerate the wastewater after the secondary treatment in the current WWTP. 
2. reuse the regenerated wastewater as cooling water in existing cooling towers. 

The water to be regenerated comes from the Mahou San Miguel WWTP, consisting of 
an activated sludge system without removal of nutrients and conventional settling. It is 
therefore an industrial water after secondary treatment. In the Table 26 the 
characterization can be found.  

Mahou San Miguel wants to reuse the regenerated water in existing cooling towers, 
with a maximum consumption (during the production season) of 10 m3/h. Royal Decree 
1620/2007 includes the requirements for this use in its section 3.2.a. 

 

 



Start-up and intermediate results of plant operation from all case studies 

 

 

87 

The project leading to this application has received funding from the European Union’s 
Horizon 2020 research and innovation programme under grant agreement No 869318 

Table 24. Water quality requirements for reuse in cooling towers according to Royal Decree 
1620/2007 (section 3.2.a). 

 

Additionally, cooling towers require electrical conductivity below 400 µS/cm, ideally 
around 200 µS/cm. Finally, the water should not be corrosive, the degree of which is 
measured by the Langelier index, which should ideally be as negative as possible. 

Finally, to ensure the disinfection and to increase the quality of the regenerated water, 
Aqualia developed an innovative solution that combines disinfection through ultraviolet 
(UV) and an advanced oxidative process (AOP) for emerging pollutants removal. Big 
industrial water consumers, like food and beverage (i.e. including breweries) are 
concerned about the presence of micropollutants in process waters. Although most of 
these compounds could be separated by reverse osmosis (RO), RO may be a costly 
solution, that produces brine and that doesn’t really destroy micropollutants (they are 
only separated). Thus, there is a real motivation for an alternative smart-water 
industrial solution.  

Once known the quality of the wastewater (input) and the required quality of the cooling 
water (output), it can be easily seen that the treated water does not meet the 
requirements to be reused. There is a need of remove turbidity, suspended matter, 
microorganisms and salts. Therefore, a membrane-based solution was considered.  

Nanofiltration (NF) is a novel membrane technology, with pore size between the 
reverse osmosis (RO) and ultrafiltration (UF). It can remove not only suspended 
matter, as the UF, but also, to some extent, some dissolved matter, particularly heavy 
ions, like sulphates, or long-chain organic compounds. NF is commonly known in 
treatment of surface waters, but there is lack of knowledge by applying it to treated 
wastewater.  

In order to get the proof-of-concept of the NF application to treated wastewater, 
previous tests were driven in February 2021 through a lab-scale NF unit with 2 
membrane pore size: 400Da and 800Da, respectively. The main results are shown in 
the following charts in Figure 55. 

Parameter Requirement Units pH

Legionella' spp Absence CFU/1L

Nematode eggs <1 eggs/10L

'Escherichia coli Absence CFU/100ml

Suspended solids <5 mg/L

Turbidity <1 TNU



Start-up and intermediate results of plant operation from all case studies 

 

 

88 

The project leading to this application has received funding from the European Union’s 